
 
 

 

CITY OF SAN JUAN BAUTISTA 
 

 

 

2020 
 

WASTEWATER 
MASTER PLAN 

 

 
 

DRAFT NO. 1 
 

 
 

 

August 2020 
 
 
 
 

 



 

7 4 3 3  N .  F I R S T  S T R E E T ,  S U I T E  1 0 3  •  F R E S N O ,  C A L I F O R N I A  9 3 7 2 0  •  ( 5 5 9 )  4 3 6 - 0 6 0 0  •  F A X  ( 5 5 9 )  4 3 6 - 0 6 2 2  

www.akeleng.com 

 

Smart Planning Our Water Resources  
 
August 19, 2020 
 
City of San Juan Bautista 
311 2nd St 
San Juan Bautista, CA 95045 
 
Attention: Don Reynolds 
     City Manager 
 
 
Subject:   2020 Wastewater Master Plan – Draft No. 1  
 
 
Dear Don: 

We are pleased to submit Draft No. 1 for the City of San Juan Bautista Wastewater Master 

Plan. This master plan is a standalone document, though it was prepared as part of the 
[...]
SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 17 

Water quality data for the existing potable water supply wells (Well No. 1, Well No. 5, and Well No. 6) are 
show in Table 3, below.  For an analysis on the overall impact of the source water on the wastewater 
salinity budget, refer to Section 2.5, which documents the likely contributors of salt loading on the plant.  

Table 3 Source Water Chemistry for Existing City Wells 

Constituent 
City Well 1 

(Raw) 
City Well 5 

(Raw) 
City Well 6 

(Raw) 

pH (std. units) 6.7 – 8.0  7.5 7.7 – 8.1  

Hardness as CaCO3 (mg/l) (mg/l) 353 – 485   321 334 – 371  

Alkalinity as CaCO3 (mg/l) 278 – 360  320 380 

TDS (mg/l) 499 – 760  550 640 – 750  

Chloride (mg/l) 61 – 100  81 89 – 110 

Sodium (mg/l) 47 – 100  72 130 – 140  

As documented in the 2020 Water Master Plan (Appendix A), the City currently uses Well No. 1 as their 
primary water source for much of the year. As demands increase, Well No. 1 cannot keep up with high 
flow rates and requires Well No. 5 to provide additional flow.  Well No. 5 requires iron and manganese 
treatment prior to distribution, as the raw water concentrations exceed the secondary maximum 
contaminant levels (MCLs).  Well No. 6 is the preferred primary producer but has been taken off-line due 
to high nitrate contamination, which hasn’t yet been isolated or controlled.   

The remainder of this report, including the salinity balance in Section 2.5, is based on use of Well No. 1 
as the current primary source water.   

Industrial Wastewater Salinity  
In addition to domestic water softeners contributing to elevated chloride, sodium, and TDS levels, 
industrial wastewater is also driving the elevated salinity at the WWTP influent. Taylor Farms is an 
agricultural processing facility that washes produce with what is believed to be a sodium hypochlorite 
solution (or NaCl, which is industry standard for disinfecting food, prior to packaging).  As detailed in 
Table 4, this disinfection method adds substantial salinity loading to wastewater influent (from the 
facility’s discharge).  Because there is no pre-treatment program in place for the City’s industrial users, 
there is no historical monitoring data (other than flow rate information) for Taylor Farms.  This industry has 
been discharging into the City’s collection system since 2003.  Because the City was in violation of 
chlorides prior to Taylor Farm’s connection (as detailed in Appendix C), the salinity problem cannot be 
completely resolved by eliminating this source.  However, the industrial user has certainly exasperated 
the salinity problems at the WWTP, as described herein.   

To get a better understanding of the concentrated loadings being discharged into the system, the City 
sampled Taylor Farms’ dedicated wastewater lift station (prior to mixing with any other sources of sanitary 
sewers), as documented in Table 4.  Although only two weeks of composite samples were taken (on 
6/26-7/9/2020), it provides important insight into the impacts that Taylor Farms has on the City’s municipal 
wastewater treatment plant.  It is recommended that the City take additional samples to get a better 
understanding of how the loads change daily and seasonally.  



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 18 

Table 4 Industrial Drain (Taylor Farms) Sampling Data 

Constituent 
Concentration1, mg/L Average 

Load, lb/d 2 
Peak Load, 

lb/d3 

TDS  3816 878 1910 

Chloride 1623 373 812 

Sodium4  950 219 475 
1. Concentrations based on composite sampling event from 6/26/2020 to 7/92020  
2. Average load based on average load and average flow rate of 27,600 gal/d 
3. Peak load based on average load and max month daily flow rate of 60,000 gpd 
4. Sodium nitrate is added to the pump station for odor control at a rate of 40 lb NaNO3/month (= 10.8 lb sodium/month = 

0.36 lb/day).  As such, 0.2% of the sodium load from the industrial facility is added by the City (and not attributed to 
the industry). 

 
The City of San Juan Bautista is not required to have an industrial pre-treatment program, as the WWTP 
flow rates are under the Regional Board’s mandated threshold.  However, many treatment plants require 
industrial dischargers (such as Taylor Farms) to comply with certain guidelines prior to sending flow to the 
sewers.  When pre-treatment guidelines are implemented, they help limit impacts on downstream 
wastewater treatment and disposal facilities and help reduce the burden on residential ratepayers (who 
would otherwise need to offset the treatment costs associated with a few high-impact users).   

As graphically depicted below, Taylor Farms is typically 15-percent of the monthly wastewater influent 
flow rate (peak week events reaching 40-percent and daily peaks reaching 60-percent of the influent daily 
flow rate, in 10/5/2017 and 9/25/2019), but calculated loading contribution are much higher (typically 
contributing to 30% influent salinity loading). Refer to Section 2.5 for an analysis of the industrial 
wastewater discharger’s impact on the WWTP influent salinity balance, which documents the likely 
contributors of salt loading on the plant. 

 

0%

10%

20%

30%

40%

50%

60%

70%

%
 In
fl
u
en

t 
Fl
o
w
 R
at
e

Industrial Contribution to WWTP Influent



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 19 

Projected Design Flows and Loads  

The current wastewater flows and loads presented above are used for projecting future flows and loads.  
Future increases in all sewage flows and loads are expected to be proportional to increases in average 
annual flows, which should be roughly proportional to the number of sewer connections and/or population 
growth.  The projections further assume that all the commercial development will increase loads 
proportional to existing values and future industrial connections will have pre-treatment programs to 
ensure loading is similar to residential/commercial properties. Based on these assumptions, flow and load 
peaking factors will remain at current values.  The Phase 1 design criteria is based on the permitted 
treatment capacity of 0.27 Mgal/d (ADWF).  The full buildout of the service area is based on a flow rate of 
0.48 Mgal/d, as described in the 2020 Wastewater Master Plan, as shown in Appendix A.  Wastewater 
flows and loads for the San Juan Bautista WWTP Improvement Project are included in Table 5. 

Table 5 WWTP Design Flows and Loads 
   Current 

Condition 
Phase 1  

Condition 
Buildout 

Condition 
Parameter Unit ADWF = 0.18 

Mgal/d 
ADWF = 0.27 

Mgal/d 
ADWF = 0.48 

Mgal/d 
Flow     
 Average Dry Weather Flow (ADWF) Mgal/d 0.18 0.27 0.48 
 Avg. Day Annual Flow (AAF) Mgal/d 0.18 0.27 0.48 
 Average Day Max Month Flow (ADMMF)  Mgal/d 0.29 0.43 0.75 
 Peak Day Flow (PDF) Mgal/d 0.54 0.80 1.42 
 Peak Hour Flow (PHF) Mgal/d 0.72 1.08 1.91 

Biological Oxygen Demand (BOD)     
 Annual Average Load (AAL) lb/d 420 628 1,110 
 Avg. Day Max Month Load (ADMML) lb/d 588 879 1,553 
 Average Concentration  mg/L 279 279 279 
 Max Month Concentration mg/L 390 390 390 

Total Suspended Solids (TSS)     
 Annual Average Load (AAL) lb/d 462 691 1,220 
 Avg. Day Max Month Load (ADMML) lb/d 647 967 1,709 
 Average Concentration  mg/L 307 307 307 
 Max Month Concentration mg/L 430 430 430 

TKN Concentration     
 Annual Average Load (AAL) lb/d 80 119 211 
 Avg. Day Max Month Load (ADMML) lb/d 112 167 295 
 Average Concentration mg/L 53 53 53 
 Max Month Concentration mg/L 74 74 75 

Total Dissolved Solids4 mg/L 1800 1800 1800 
Chloride4 mg/L 600 600 600 
Sodium4 mg/L 300 300 300 

1. If water conservation measures materialize, then the design organic load of the plant will be reached before the 
hydraulic design flow.  

2. Average concentrations are calculated using AAF combined w/AAL 
3. Average day max month load is calculated using AAF combined w/ADMML 
4. Salinity concentrations shown are prior to source control reduction (pretreatment & potable water improvements) 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 20 

2.3 CONDITION OF EXISTING FACILITIES  

The San Juan Bautista WWTP is a tertiary treatment facility that includes a mechanical screen and 
influent pump station, sequencing batch reactor pond (SBR, located in Pond 1), flow equalization tanks, a 
denitrification pond (located in Pond 2C with floating media), pressure sand filters, and ultraviolet (UV) 
disinfection.  Sludge is stored in lagoons (Pond 2A and 2B).  

2.3.1 Process Descriptions and Summary of Condition  

Raw sewage enters the WWTP in the headworks, where a mechanical auger screen removes large 
debris from the incoming wastewater.  Screened raw sewage is pumped to the SBR (Pond 1, Cell No. 1 
or Cell No. 2).  As with other conventional activated sludge SBR facilities, aeration and mixing is achieved 
in batch cycles (sending flow into one half of the pond while the other half is decanted). Once the 
biological reaction is complete, sludge settles, and supernatant is discharged to equalization storage 
tanks (70,000-gallon tanks).  Waste activated sludge is withdrawn from the SBR and sent to the sludge 
storage lagoons (Pond 2A/2B).    

After equalization, flow passes through the polishing pond (Pond 2C), where secondary effluent is mixed 
with polymer.  The blended solution flows through multimedia sand filters to reduce suspended solids and 
turbidity.  Filtered effluent is sent through a UV disinfection channel and discharged to the outfall.  

Table 6 identifies the original design criteria established for the existing WWTP, as defined in the 
operation and maintenance manual.  When comparing the existing design criteria to the current loading 
conditions shown in Table 5, the secondary treatment process is already beyond its design capacity.  
Further, the WWTP was never designed to remove salinity from the waste stream.   

Table 6 Existing WWTP Design Criteria  

Parameter Unit Existing 
WWTP 
Design 

Criteria 1 
Influent   
 Secondary Capacity Mgal/d 0.27 
 Tertiary Capacity Mgal/d 0.20 
 BOD5 Loading lb/d 357 
 BOD5 Concentration mg/L 210 
 TSS Loading lb/d 399 
 TSS Concentration mg/L 235 

Effluent   
 Avg Month BOD5 Concentration  mg/L 20 
 Daily Max BOD5 Concentration mg/L 60 
 Avg Month TSS Concentration  lb/d 20 
 Daily Max TSS Concentration mg/L 60 

1. Existing WWTP Design Criteria, as defined in the O&M manual.  
 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 21 

In addition to the secondary facilities being apparently undersized (design capacity is lower than current 
loading rates), the plastic partition wall between the sludge storage lagoon (Ponds 2B and 2C) and the 
polishing pond (Pond 2A) is not sealed, allowing sludge to leach into the secondary effluent. Due to this 
inadvertent mixing of sludge and secondary effluent, the plant is at risk for discharge violations.  For long 
term compliance, the sludge storage ponds need to be completely separated from the process flow 
stream.  

Figure 12 is a picture of Pond 2, including the sludge storage lagoon and polishing pond. 

 

 
Figure 12 Partition Wall Between Sludge Storage Lagoon and Polishing Pond  

Further, the tertiary treatment facility is only designed to handle 0.2 Mgal/d, which is 80,000 gpd less than 
the existing maximum month average day flow rate (0.28 - 0.20 = 0.08 Mgal/d = 80,000 gpd). While there 
is some buffering capacity available in the SBR (the entire pond volume is 1.6M gallons), the available 
volume is not enough to equalize the excess daily flow for an entire month (totaling 2.4M gallons of 
excess wastewater in one month).  For long term compliance, the tertiary treatment train needs to be 
expanded to accommodate higher flow rates (equalizing to annual average flows is not cost effective).  



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 22 

2.3.2 Discharge Permit Compliance Issues  

The San Juan Bautista Wastewater Treatment Plant (WWTP) operates under Order No. R3-2009-0019 
NPDES permit No. CA0047902.  Below is a summary of the City’s ability to comply with salinity, BOD, 
TSS, and Total Coliform effluent limitations.  
 
Salinity Compliance 
Amongst other effluent limitations, the average monthly discharge limits for chloride, sodium, and total 
dissolved solids (TDS) are 200 mg/L, 250 mg/L, and 1400 mg/L, respectively. As shown in Figure 13, the 
City was compliant except for chlorides, until 2018, and is now in violation of all three effluent limits.   

 

Figure 13 Effluent Monthly Salinity Concentrations 

  

0

200

400

600

800

1000

1200

1400

1600

1800

2000

Ef
fl
u
en

t 
Sa
lin
it
y 
C
o
n
ce
n
tr
ai
to
n
s,
 m
g/
L

Chloride Effleunt TDS Sodium

Permitted Max (1400 mg/L)

Chloride Max (200 mg/L)

Sodium Max (250 mg/L)



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 23 

BOD and TSS Limitations 
The NPDES permit limits effluent concentration for BOD and TSS to 20 mg/L (average monthly 
concentration) and 60 mg/L (daily maximum concentration).  The plant has historically met these limits, as 
shown in Figure 14.  There were three days in 2018 (August 16, August 31, and September 30) where 
the effluent TSS concentrations was reported to be 310 mg/L.  These outlier days were removed from the 
graph shown below because duplicate samples taken on the same day show much lower values (around 
30 mg/L) and the low values match those of surrounding days (whereas 310 mg/L would be expected in 
the wastewater influent, not effluent).  However, there were still two events in 2019 that resulted in TSS 
exceeding the maximum daily limit. Further, there were several exceedances of the monthly average 
limits for both BOD and TSS. It is likely that the samples from August and September were affected by 
the sludge dredging operations, which occurred in the same time period, as further explained below. 

Because the plastic partition wall between the sludge storage lagoon (Ponds 2B and 2C) and the 
polishing pond (Pond 2A) is not sealed, sludge leaches into the secondary effluent. Due to this 
inadvertent mixing of sludge and secondary effluent, the plant is at risk for discharge violations.  In 2018, 
the City removed the accumulated sludge from Pond 2B and 2C and the operations staff was able to 
stabilize the biology by the following summer and have remained compliant with effluent BOD and TSS 
limitations since that date.  However, for long term compliance, the baffle walls need to be rebuilt and the 
sludge storage ponds need to be completely separated from the process flow stream.  

 

Figure 14 BOD and TSS Effluent Concentrations 

  

0

10

20

30

40

50

60

70

80

Ef
fl
u
en

t 
C
o
n
ce
n
tr
at
io
n
, m

g/
L

Effluent Concentrations

Effluent BOD Effluent TSS Avg Month BOD Avg Month TSS

Permitted Daily Max (60 mg/L)

Permitted Avg Month (20 mg/L)



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 24 

Total Coliform Limitations 
The permitted effluent limitation for total coliform is 23 MPN/100mL (five-day median concentration) and 
2300 MPN/100mL (daily maximum concentration).  The plant has historically met these limits, as shown 
in Figure 15 and 16. However, between February and April of 2019, there were several exceedances of 
both daily and five-day median total coliform. The discharge violations were likely due to UV bulb/sleeve 
[...]
CEQA and permitting process December 2020 
Design (Plans and Specs) April 2021 
Collect Samples at Industrial Discharge  April 2021 
Bidding Process June 2021 
Construction NTP July 2021 
Construction Substantially Complete September 2022 
Final Startup, Testing, and Operations Winter 2022 

 

6.3 PERMIT REQUIREMENTS     

As stated previously, the San Juan Bautista Wastewater Treatment Plant (WWTP) operates under Order 
No. R3-2009-0019 NPDES permit No. CA0047902.  Based on the current permit, the average monthly 
discharge limits for chloride, sodium, and total dissolved solids (TDS) are 200 mg/L, 250 mg/L, and 1400 
mg/L, respectively. The anticipated salinity balance, after the project is complete, is shown in Table 30. 
As detailed, the salinity concentrations are anticipated to be in compliance with the current permit once 
the project is complete (including limiting industrial users to only discharging municipal wastewater into 
the City’s sewer collection system, procuring source water from West Hills WTP that is blended with the 
City’s well water at 60-percent ratio, and implementing a water softener buy-back program that is 
expected to reduce half the domestic softener use).  Future permit restrictions that decrease the salinity 
concentrations beyond the existing limits (presumed to be 150, 200, and 1200 mg/L, respectively) will 
need to be accommodated through additional water softener buy-back or higher blended ratios from West 
Hills WTP.  

The design of the improvements will be in compliance with the latest building codes (2019 California 
Building Code, CBC), design and placement of structural concrete will conform to American Concrete 
Institute Code Requirements (ACI 318) and for liquid containing structures ACI 350.  All drinking water 
improvements will be done in accordance with NSF 61 standards and comply with CCR Title 17, 22, and 
40.  

During construction, the General Contractor will be required to obtain an encroachment permit from the 
County of San Benito, an air permit from the Monterey Bay Air Resources District, and a General Permit 
for storm water discharges associated with construction (and SWPPP compliance) from the Regional 
Board.  

  



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 69 

Table 30 Future WWTP Influent Salinity Balance (Average Daily Loads)  

Salt Contributors to Total WWTP Influent  TDS Chloride Sodium 
SALINITY LOADING, lb/d    
 Well No. 1 & West Hills Blend (Raw Water)1 615 118 87 
 Diet and Personal Care Products2  400 27 19 
 Self-Regenerating Water Softeners3  146 88 59 
 Industrial User4 30 4 3 
 Inflow and Infiltration5 0 60 0 
 TOTAL WWTP INFLUENT, lb/d 1,191 296 167 
     

SALINITY CONCENTRATION, mg/L     
 Well No. 1 (Raw Water)1 407 78 58 
 Diet and Personal Care Products2  265 18 12 
 Self-Regenerating Water Softeners3  97 58 39 
 Industrial User4 20 2 2 
 Inflow and Infiltration5 0 40 0 
 TOTAL WWTP INFLUENT, mg/L 789 196 111 

1. Based on average well & West Hills WTP data shown in Tables 4 & 11 with a blended ratio of 40% well water and 
60% surface water.  

2. Dietary and Personal Care Products: TDS concentration of 265 mg/L based on Central Valley Clean Water 
Association “Salinity Management Practices for POTWs” 2012.  Chloride and sodium concentrations based on 
“Chloride Contributions from Water Softeners and Other Domestic Sources” University of Minnesota 2019 and 
“Characterizing and Managing Salinity Loading in Reclaimed Water Systems” by AWWA & Thompson 2006.  

3. Water softener efficiency based on 3300 grains hardness per pound NaCl (and average blended source water 
hardness of 228 mg/L CaCO3) in accordance with historical and current California efficiency standards and half the 
influent flow rate is being treated by ion exchange water softeners.  Calculation assumes 20% of households will 
still have water softeners after buyback program takes effect (approximately 175 softeners remaining).  

4. Based on industrial pre-treatment limiting drains to only municipal wastewater flow from facility at 4,000 gpd 
average and salinity concentrations of 885 mg/L TDS, 110 mg/L chloride, and 80 mg/L sodium).  To corelate these 
values to total wastewater influent flow concentration, the sample concentrations were multiplied by 2.2% (4,000 
gpd ÷ 180,000gpd = 2.2%) 

5. To account for missing salinity, inflow and infiltration (I/I) based loading (salinity from agricultural runoff and natural 
erosion/weathering of rock minerals) was calculated by taking the difference between historical influent loads (from 
Table 4) and total other loads contributors identified herein.  The missing chloride concentration may also be linked 
to the historical changes in the primary source water, as various wells were placed online or taken offline (i.e. Well 
No. 1 has chloride concentrations that are 25 mg/L lower than Well No. 6, etc).  

 

6.4 SUSTAINABLITY CONSIDERATIONS    

In agreement with the State planning priorities of Government Code 65041.1 and sustainable water 
resource management priorities, all new improvements completed with this project will utilize premium 
efficient motors where feasible. New PLC controls and SCADA alarming will help the new facilities to 
operate efficiently. This will be important for efficient operation and management of the new MBR process 
and other WWTP upgrades. 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 70 

6.5 ENGINEER’S OPINION OF PROBABLE COSTS     

The total capital cost for this project is estimated to be $22,384,000 and is detailed in Table 31.  

Table 31 Total Project Cost Estimate  

ITEM Subtotal Total 

Property Purchase / Lease Agreements  -- 

Easement Acquisition / Right of Way / Water Rights  $15,000 

Bond Counsel  -- 

Legal Counsel  -- 

Interest/Refinancing Expense  -- 

Other (Water Softener Buy-Back Program)  $193,000 

Environmental Services   
 
 
 

$60,000 

- CEQA Environmental Report $40,000 
- NEPA Environmental Report $10,000 
- Environmental Mitigation Contract Services $10,000 

Total - Environmental Services: 

Engineering Services   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

$ 3,362,000 

Basic Services:  

- Preliminary Engineering Report (PER) $112,000 
- Preliminary and Final Design Phase Services $1,080,000 
- Bidding/Contract Award Phase Services $40,000 
- Construction and Post-Construction Phase Services (w/o inspection) $625,000 

  

- Resident Project Representative Services (resident inspector) $1,250,000 
  

Additional Services:  

- Permitting $80,000 
- Regulatory Compliance Reports $5,000 
- Environmental Mitigation Services (Construction Phase) $10,000 
- Easement Acquisition/ROW's Services (Construction Phase) -- 
- Surveying Services (Construction Phase) $10,000 

- Operation & Maintenance Manual(s) $100,000 
- Geotechnical Services $25,000 
- Hydrogeologist Services -- 
- Materials Testing Services (Construction Phase) $25,000 
- Other Services (describe) --- 

Total – Engineering Services: 

Equipment/Materials (Direct purchase using approved methods, separate from construction bid/cost) -- 

Construction Cost Estimate (escalated to mid-point of construction) $ 12,500,000 

Contingency (10% of construction cost estimate) $ 1,250,000 
TOTAL PROJECT COST ESTIMATE: $ 17,380,000 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 71 

6.6 ANNUAL OPERATING BUDGET     

6.6.1 Income 

The City currently charges residential and commercial customers the rates summarized below, as 
detailed in Section 2.4: 

 the base rate of $83.61/month (residential),  

 $84.03 (commercial), and  

 Cost per 1,000 gallons: $9.10/month (standard strength), $13.63/month (moderate strength), and 
$18.18/month (high strength).  

Based on the 2019 Auditor’s Report and Financial Statement, the City’s annual operating revenue 
collected from water and sewer fees was $1,312,018 and $1,182,920, respectively.   

6.6.2 Annual O&M Costs 

With the exception of replacing the SBR and filters with an MBR plant and changing the primary 
production of potable water from groundwater wells to Hollister WTP, no additional operation and 
maintenance is anticipated as a result of the proposed Project.  The MBR will have similar energy 
demands as the existing SBR plant because high efficient diffused aeration will be used in the MBR, 
mixing energy is decoupled from aeration energy, aeration will be controlled by SCADA programming and 
an anoxic zone is proposed. The main notable difference is that membranes will need to be replaced 
every ten years. Table 32, below, includes an estimate of the approximate annual operations and 
maintenance costs of the new facility.  

Table 32 Projected Operations and Maintenance Costs   

    
Annual O&M Cost Estimate Water Sewer 
Operating Expense   
 Contractual Services and Utilities 106,597 291,529 
 Regional Service Fees (WHWTP) 168,000 --- 
 Membrane replacement --- $20,000 
 Personnel 127,639 113,110 
 Supplies, Materials, and Repairs 101,206 573,351 
 Depreciation 326,616 308,686 
 Total Operating Expense 830,058 1,306,676 
1. Based on 2019 O&M costs plus additional Project related O&M costs (membrane 

replacement and West Hills WTP service fees).  

 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 72 

6.6.3 Debt Repayments 

Based on the June 2019 Auditor’s Report and Financial Statement (as detailed in Appendix B), the City 
issued an Enterprise Revenue Bond for the principal amount of $11,640,000.  The bond paid for the 2008 
Water and Sewer COP and Pavex Note.  The cash basis debt service paid during the fiscal year ending 
on June 30, 2020, totals $687,064.  The bonds bear interest ranging from 3 to 5-percent and are payable 
semi-annually, ending on October 2043. 

Based on a total Project Cost of $17,380,000 (as shown in Table 30) and an estimated 45% grant from 
USDA, the City will need to borrow $9,570,000 to pay for the project.  Based on an assumed interest rate 
of 1.375% (current USDA poverty interest rate) and a 40-year term loan, the annual debt service will be 
$312,650. 

The City has limited revenues available to support another loan obligation while keeping user fees 
manageable for the small city of San Juan Bautista.  The City is hoping they will be eligible for additional 
grant assistance from other sources.  

6.6.4 Reserves 

Based on the June 2019 Auditor’s Report and Financial Statement (as detailed in Appendix B), the 
current “restricted” reserves for the water and sewer funds are $863,071 and $369,326, respectively.  The 
City’s net asset positions are summarized in Table 33.  

Table 33 Statement of Net Asset Positions  

    
Item Water Sewer 
Current Assets   
 Cash and Investments  $895,507 $1,189,873 
 Restricted Cash and Investments $863,071 $369,326 
 Accounts Receivable, Net $91,990 $98,320 
 Total Current Assets $1,850,568 $1,657,519 

Non-Current Assets   
 Property, Plant, and Equipment $7,413,720 $6,052,741 

Total Assets   
 Total Assets $9,264,288 $7,710,260 

 

  



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

cb c:\users\bcohen\desktop\san_juan_bautista_wwtp_per_2020-08-03.docx 
 73 

7.0 CONCLUSION AND RECOMMENDATIONS    

The Apparent Best Project for the City of San Juan Bautista includes the following components: 

 Implement an industrial pre-treatment program for salinity control 

 Upgrade the existing WWTP with a new membrane bioreactor (MBR) treatment process, 
decommission the existing sequencing batch reactor (SBR) pond and convert to an equalization 
basin, and provide new screw press for sludge dewatering  

 Construct  a 12-inch potable water line from the West Hills WTP to the City of San Juan Bautista  

 Execute self-regenerating water softener buy-back program 

 

 

 

 
 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

Appendix A  2020 Water and Wastewater Masterplan  
      

 

 

APPENDIX A 
2020 Water and Wastewater Masterplan 

 
 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

Appendix B  2020 Water and Wastewater Masterplan  
      

 

 

 

APPENDIX B 
Current City Budget and Financial Audits 

 
 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

Appendix C  Violation Notices and Regional Board Comments 
       
 

 

 

APPENDIX C 
Violation Notices and Regional Board Comments 

 

 



SAN JUAN BAUTISTA, POTABLE WATER SOURCE CONTROL AND WWTP IMPROVEMENTS 

Appendix D  Pellet Plant Report 
       
 

  1 
 
 

APPENDIX D 
Pellet Plant Report 

 
 
 



 

 
August 2020  City of San Juan Bautista 

  Wastewater Master Plan 
 

City of San Juan Bautista 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX B 
 

Rancho Vista Sewer Lift Station Compliance Review 

 
  



 

 

City of San Juan Bautista – 
Rancho Vista Sewer Lift Station 
Compliance Review 

 

August 11, 2020  

 

Prepared for: 
 
City of San Juan Bautista 
 
 
Submitted to: 
 
Akel Engineering Group, Inc. 
 
 
Prepared by: 
 
Stantec Consulting Services Inc. 
 

 

 
 

 
 
 



CITY OF SAN JUAN BAUTISTA – RANCHO VISTA SEWER LIFT STATION COMPLIANCE REVIEW 

This document entitled City of San Juan Bautista – Rancho Vista Sewer Lift Station Compliance Review was 
prepared by Stantec Consulting Services Inc. (“Stantec”). Any reliance on this document by any third party is 
strictly prohibited. The material in it reflects Stantec’s professional judgment in light of the scope, schedule 
and other limitations stated in the document and in the contract between Stantec and Akel Engineering 
Group, Inc. (“Client”). The opinions in the document are based on conditions and information existing at the 
time the document was published and do not take into account any subsequent changes. In preparing the 
document, Stantec did not verify information supplied to it by others. Any use which a third party makes of this 
document is the responsibility of such third party. Such third party agrees that Stantec shall not be 
responsible for costs or damages of any kind, if any, suffered by it or any other third party as a result of 
decisions made or actions taken based on this document. 

(signature) 

(signature) 

Prepared by         

Kelly McGartland, EIT

Reviewed by     

Steven Beck, PE 



CITY OF SAN JUAN BAUTISTA – RANCHO VISTA SEWER LIFT STATION COMPLIANCE REVIEW 

 

Table of Contents 

1.0 INTRODUCTION ............................................................................................................... 1 
1.1 PURPOSE AND METHODOLOGY ................................................................................... 1 

2.0 RANCHO VISTA SEWER LIFT STATION ....................................................................... 1 
2.1 GENERAL SITE EVALUATION AND ACCESS ................................................................ 1 
2.2 WET WELL, PUMPS, VALVES AND OTHER APPURTENANCES .................................. 2 
2.3 SYSTEM HYDRAULICS ................................................................................................... 7 
2.4 ELECTRICAL .................................................................................................................... 7 

3.0 FINDINGS ......................................................................................................................... 9 

4.0 RECOMMENDATIONS ................................................................................................... 10 

 

LIST OF TABLES 
Table 1 – Major Observations and Findings ................................................................................. 9 
Table 2 – Recommendations ...................................................................................................... 10 